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Test Information:

Test conditions 23+2°C, 50+5%RH
Sample description Beige plastic specimens
Specimens No. test items Test standard
Tensile strength
ASTM D638-10

Elongation at break

3# Flexural strength ASTM D790-10
ABS Specimen
( ? ) Flexural Modulus Method A
Charpy notched
impact strength  (23C) A DRTIoNn
% Tensile Test
Test standard ASTM D638-10
Acceptance standard !
Test instruments MTS 5305
Specimen Type Type 1
Specimen dimension Thickness,3.17mm
Test speed 50mmimin
Guage Length S50mm
Test result See below table
Sample No. Test items Test result | Acceptance | Conclusion
34 Tensile Strength (MPa) 34.8 ) /
(ABS Specimen) | Ejongation at break (%) 21.5 / /
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% Flexural properties test
Test standard :  ASTM D790-10

Acceptance standard @/

Test instruments i MTS 5305

Specimen dimension @ 127x12.6x3.17mm

Test speed i 1.3mm/min

Span i 51mm

Test result : See below table

Sample No, Test items Testresult | Acceptance | Conclusion

3 Flexural strength (MPa) 57.0 f /

(ABS specimen) Flexural modulus(Mpa) 2253 / /

% impact strength

Test standard : ASTM D6110-10
Acceptance standard : |/

Test instruments : MTSH-14

The capacity of A

pendulum

Specimen dimension @  Width, 3.15mm

Test speed : 3.4Bm/fs
Span = 101.6mm
Test result :  See below table
Sample No. Test items Test result Acceptance Remark
3% Impact strength
(ABS Specimen) (Jim) 124 ! complete break
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Photos:

Tensile test
specimen

Flexural test
specimen

impact test
specimen

3#(ABS Specimen)
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